/ (en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

(en) Manufacturer's Name

(de) Herstellername

(fr) Nom du fabricant

(es) Nombre del fabricante

(en) Manufacturer's Address

(de) Adresse des Herstellers

(fr) Adresse du fabricant

(es) Direccidn del fabricante

(en) declare, under its sole responsibility that the product
(de) erklart, dass das Produkt

(fr) déclare que le produit

(es) declara que el producto

(en) Product Name and Model>?

(de) Produktname und Modell>2

(fr) Nom du produit et modéle>2

(es) Nombre del producto y modelo®?

(en) Regulatory Model Number®!

(de) Regulatorische Modell Nummer®>-!
(fr) Numéro de modéle réglementaire®!
(es) Namero de modelo reglamentario®?!

(en) Product Options

(de) Produktoptionen

(fr) Options du produit

(es) Opciones del producto
(en) conforms to the following Product Specifications and Regulations
(de) entspricht den folgenden Produktspezifikationen und Vorschriften
(fr) est conforme aux normes et reglements de produit suivants

(es) cumple con las siguientes especificaciones y normas de productos
(en) Safety / (de) Sicherheit / (fr) Sécurité / (es) Seguridad
IEC 60950-1:2005 +A1:2009 +A2:2013

IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

EN 62479:2010

EN 50663:2017

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(en) Please See ANNEX 1
(de) Siehe Anhang |

(fr) Voir I'annexe |

(es) Ver Anexo |

(en) EMC / (de) EMV / (fr) EMC / (es) EMC
EN 60601-1-2:2015

IEC 60601-1-2:2014

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCC CFR 47 Part 15

ICES-003, Issue 7

(en) Ecodesign / (de) Oko-Design / (fr) Ecoconception / (es) Disefio ecolégico
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS

EN IEC 63000:2018

(en) The product herewith complies with the requirements of the following and
carries the c€-marking accordingly

(de) Das Produkt hiermit entspricht den Anforderungen der folgenden und tragt das
entsprechende C€ Kennzeichen

(fr) Le produit est conforme aux exigences suivantes et porte le marquage C€en
conséquence

(es) El producto presente cumple con los requisitos de lo siguiente y conlleva el
marcado C€ en consecuencia

UK ONLY: Thlij|2rOdUCt herewith complies with the requirements of the following and

carries the €A marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(en) Additional Information

(de) Zusatzliche Information

(fr) Informations complémentaires
(es) Informacion Adicional:

5.1)

(en) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The Regulatory Model
Number is the main product identifier in the regulatory documentation and test reports, this number should not be confused with the
marketing name or the product numbers.

(de) Fur die regulatorischen Aspekte zum Design wurde diesem Produkt eine Regulatorische Modell Nummer zugeordnet. Zur
Produktidentifizierung in der regulatorischen Dokumentation und den Priifberichten wird diese Regulatorische Modell Nummer verwendet
und sollte nicht zu Verwechslungen von Marketingnamen oder Produktnummern fiihren.

(fr) A ce produit est assigné un numéro de modele réglementaire qui est associé avec les aspects réglementaires liés a la conception du
produit. Le numéro de modele réglementaire est le principal identificateur du produit dans la documentation réglementaire et les rapports
d'essais, ce nombre ne doit pas étre confondu avec le nom commercial ou les numéros de produit.

(es) A este producto se asigna un nimero de modelo regulatorio que cumple con los aspectos regulatorios del disefio. El nimero de modelo
normativo es el identificador principal del producto en la documentacidn reglamentaria e informes de ensayo, este nimero no se debe
confundir con el nombre comercial o los numeros del producto.

5.2)

(en) This product was tested in a typical HP environment.

(de) Dieses Produkt wurde in einer typischen HP Konfiguration getestet.

(fr) Ce produit a été testé dans un environnement typique HP.

(es) Este producto se ha probado en un entorno tipico de HP.

Palo Alto, CA C;(.{i';ﬁq.l Seovcbaed-
19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(en) Local contact for regulatory topics only

(de) Lokale Ansprechpartner fir Richtlinien und Bestimmungen
(fr) Contact local uniquement pour les réglementations

(es) Contacto local Unicamente para temas de normativa:

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: HSC-1002D- R3

(en) ANNEX |
(de) ANHANG |
(fr) ANNEXE |
(es) ANEXO |
(en) Regulatory Model Number (RMN)
(de) Regulatorische Modell Nummer (RMN)
(fr) Numéro de modele réglementaire (RMN)
(es) Numero de modelo reglamentario (RMN) HSC-1002D
1 (en) DESCRIPTION | 2 (en) OPTION RMN*
1 (de) BESCHREIBUNG | 2 (de) RMN OPTION*
1 (fr) DESCRIPTION | 2 (fr) RMN OPTION*
1 (es) DESCRIPCION | 2 (es) RMN OPCION*

1 2
Power Adapter TPC-XA60
TPC-XA61

(en) *Where X represents any alpha numeric character.

(de) *Wo X steht flr eine beliebige alphanumerische Zeichen
(fr) *OU X représente n'importe quel caractére alphanumérique
(es) *Donde X representa cualquier caracter alfanumérico



/ (it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl)
DEKLARACJA ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

(it) Nome del Fornitore

(pt) Nome do fabricante

(pl) Nazwa producenta

(ro) Numele producatorului

(it) Indirizzo del Fornitore

(pt) Endereco do fabricante

(pl) Adres producenta

(ro) Adresa producatorului

(it) dichiara che il prodotto

(pt) declara, que o produto

(pl) oswiadcza, ze produkt

(ro) declara ca produsul

(it) Nome del prodotto e modello®?
(pt) Nome do produto e modelo®?
(p!) Nazwa produktu i modelu>2
(ro) Nume produs si model®?

(it) Numero di modello normativo®?!

(pt) Numero de Modelo de Regulamentag¢do®?!

(pl) Numer modelu®!

(ro) Numarul de model de reglementare>!

(it) Opzioni del prodotto

(pt) Opgdes do produto

(pl) Opcje produktu

(ro) Optiuni de produse

(it) & conforme alle seguenti specifiche e regolamenti di prodotto

(pt) esta em conformidade com as seguintes especificages e regulamentos do produto

(pl) jest zgodny z nastepujgcymi specyfikacjami produktu i rozporzadzen

(ro) in conformitate cu urmatoarele specificatii si regulamentelor de produse

(it) Sicurezza / (pt) Seguranca / (pl) Bezpieczeristwo / (ro)
Siguranta

IEC 60950-1:2005 +A1:2009 +A2:2013

IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

EN 62479:2010

EN 50663:2017

EN 60601-1-2:2015

IEC 60601-1-2:2014

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55032:2015+A11:2020 Class B

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(it) Vedere Allegato |
(pt) Ver anexo |

(pl) Patrz zatacznik |
(ro) A se vedea anexa |

(it) EMC / (pt) EMC / (pl) EMC / (ro) EMC

EN 55035:2017+A11:2020

FCCCFR 47 Part 15

ICES-003, Issue 7

(it) Ecodesign / (pt) ecodesign / (pl) Ekoprojektu / (ro) ecodesign
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS

EN IEC 63000:2018

(it) Il prodotto con la presenza € conforme ai requisiti di quanto segue e trasporta di
conseguenza il marchio ce

(pt) O produto contraria os requisitos do seguinte e carrega o marco C€ de acordo
(pl) Produkt jest zgodny z wymogami nastepujgcych i odpowiednio przenosi
znakowanie

(ro) Produsul de aici respecta cerintele urmatoarelor si transporta in consecinta
marcare C€ in consecinta

UK ONLY: Thlij|2rOdUCt herewith complies with the requirements of the following and

carries the €A marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARAGAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(it) Informazioni aggiuntive
(pt) Informagdes adicionais
(pl) Dodatkowe informacje

(ro) Informatii suplimentare

5.1)

(it) A questo prodotto & assegnato un Numero di modello normativo (RMN) che rimane con gli aspetti normativi della progettazione. Il
numero di modello normativo ¢ l'identificativo principale del prodotto nella documentazione normativa e rapporti di prova, questo numero
non deve essere confuso con il nome commerciale o il numero di prodotto.

(pt) Este produto recebeu um Nimero de modelo de regulamentagdo que fica com os aspectos regulatérios do design. O Numero de Modelo
de Regulamentacdo é o identificador principal do produto na documentagdo regulamentar e relatérios de ensaio, este nimero ndo deve ser
confundido com o nome comercial ou os nimeros dos produtos.

(pl) Produkt ten zostat przypisany numer modelu z aspektow regulacyjnych projekt. Numer modelu jest gtéwnym identyfikatorem produktu w
dokumentacji normatywnej i raporty z badan, liczba ta nie powinna byé mylona z nazwg handlowa lub tez liczby produktéw.

(ro) Acestui produs li este atribuit un numar de model de reglementare asociat cu aspectele regulatorii de proiectare. Numarul de model de
reglementare este identificatorul principal al produsului in documentatia de reglementare si rapoarte de testare, acest numar nu trebuie
confundat cu numele de marketing sau numarul de produs.

5.2)

(it) Questo prodotto é stato testato in un tipico ambiente HP .

(pt) Este produto foi testado em um ambiente tipico de HP .

(pl) Produkt byt testowany w typowym srodowisku HP, w potgczeniu z systemem gospodarza HP .

(ro) Acest produs a fost testat intr-un mediu tipic HP impreuna cu un sistem gazda HP .

Palo Alto, CA (e bbeq Seorvcbaed-
19-03-2024 Gilles Soulard, Manager

Consumer Accessory Business

(it) Contatto locale solo per informazioni sulla conformita al marchio CE
(pt) O contato local para topicos regulamentares apenas

(pl) Lokalny kontakt na temat przepisow

(ro) Persoana de contact localda numai pentru subiecte de reglementare:

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.sS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: HSC-1002D- R3

(it) ALLEGATO |
(pt) ANEXO |
(pl) ZALACZNIK |
(ro) ANEXA |
(it) Numero di modello normativo (RMN)
(pt) Numero de Modelo de Regulamentagado (RMN).
(pl) Numer modelu (RMN)
(ro) Numarul de model de reglementare (RMN) HSC-1002D
1 (it) DESCRIZIONE | 2 (it) RMN OPZIONE*
1 (pt) DESCRICAO | 2 (pt) RMN OPCAO*
1 (pl) OPIS | 2 (pl) RMN OPCJA*
1 (ro) DESCRIERE | 2 (ro) RMN OPTIUNE*

1 2
Power Adapter TPC-XA60
TPC-XA61

(it) *Dove X rappresenta qualsiasi carattere alfanumerico
(pt) *Onde X representa qualquer caractere alfanumérico
(p!) *W przypadku, gdy X oznacza dowolny alfa cyfre

(ro) *Tn cazul in care X reprezint3 orice caracter alfanumeric



I (hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQZH
IYMMOP®QIHS / (sv) FORKLARING OM OVERENSSTAMMELSE

(hu) A gyarto neve

(nl) Naam van de fabrikant

(el) Ovopa kataokeuaoTh

(sv) Tillverkarens namn

(hu) Gyarto cime

(nl) Adres van de fabrikant

(el) AleuBuvon Tou KOTAOKEVOOTH

(sv) Tillverkarens adress

(hu) kijelenti, hogy a termék

(nl) verklaart, dat het product

(el) SnAwvel 6Tt To poidV

(sv) forklarar att produkten

(hu) A termék neve és a modell>2

(nl) Naam van het product en model>?

(el) Ovopa mpoidvTog kat LovtéAou2

(sv) Namn och modell®>?

(hu) Szabalyozasi Modell szdma>*

(nl) Regulatory Model Number®!

(el) AplOudG Movtélo Katd Toug Kavoviopoug>t

(sv) Regleringsmodellnummer>!

(hu) Termék opcidk

(nl) Product opties

(el) Emhoyég Npotovtog

(sv) Produktalternativ

(hu) megfelel az alabbi termék dokumentacio és rendeletek:
(nl) voldoet aan de volgende productspecificaties en wetgeving
(el) cuppopdwveTal mpog TLg £€A G MPodLaypadEC Kal KAVoVIoHoL
(sv) 6verensstammer med féljande produktspecifikationer och forordningar

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(hu) Lasd az I. melléklet
(nl) Zie bijlage |

(el) BAéne mapaptnua |
(sv) Se bilaga |

(hu) Biztonsag / (nl) Veiligheid / (el) AoddAewa / (sv) Sakerhet  (hu) EMC / (nl) EMC / (el) EMC / (sv) EMC

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 60601-1-2:2015

IEC 62368-1:2014 IEC 60601-1-2:2014

EN 62368-1:2014 +A11:2017 EN 61000-3-2:2014

EN 62479:2010 EN 61000-3-3:2013 +A1:2019

EN 50663:2017 EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCC CFR 47 Part 15

ICES-003, Issue 7

(hu) Kérnyezetbarat tervezési / (nl) ecodesign / (el) oikoAoyiko0 oxediacpov / (sv) ekodesign

Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

(hu) A termék itt megfelel a kdvetkez6k kbvetelményeinek, és ennek megfelelGen
hordozza a markingot Ce

(nl) Het product voldoet hierbij aan de vereisten van het volgende en draagt de
markering dienovereenkomstig bij

(el) To mpoildv cUUHOPDWVETAL HE TIG ATALTHOELG TWV AKOAOUBWV Kal petadEpel
avaioya C€w

(sv) Produkten harmed uppfyller kraven i foljande och bar c€-mérkning i enlighet
darmed

UK ONLY: This product herewith complies with the requirements of the following and
UK
carries the €A marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQZH sYMMOP®QSIHS /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(hu) Tovabbi informacio

(nl) Extra informatie

(el) NpdoBeteg MAnpodopieg

(sv) Ytterligare information

5.1)

(hu) Ez a termék tartozik egy hatdsagi azonositdsi tipusszam ami marad szabalyozasi szempontbdl a design. A szabalyozasi modellszammal a f§
termék azonositéjat a szabalyozasi dokumentacidban és vizsgalati jelentések, ez a szam nem keverendd 6ssze a kereskedelmi névvel vagy a
termék szdmokat.

(nl) Dit product is voorzien van een wettelijk modelnummer die blijft bij de regelgevende aspecten van de ontwerp. Het voorgeschreven
modelnummer is het belangrijkste product-id in de regelgeving documentatie en testrapporten, moet dit nummer niet verwarren met de
merknaam of de productnummers.

(el) Auto to Tpoidv £xel exxwpnOel évag puBULOTIKOG APLOUOG LOVTENOU TIOU HEVEL LE TLG PUBULOTIKEG TTTUXES TWV OXESLAOMO. O aplOudg
PUBULOTIKN HOVTEAOU ELVaL TO KUPLO OVOYVWPLOTLKO TOU TIPOIOVTOGC LE TNV KAVOVLOTIKI TEKUNPLwaon Kat eKBETELG SOKLUWY, 0 aplOpOg auTog
Sev MPETEL VAL CUYXEETOL E TNV EUIMOPLKA ovopaaia i Toug aplBpol¢ mpoiovtog.

(sv) Den har produkten har tilldelats ett kontrollmodellnummer som stannar med de regulatoriska aspekterna av design.
Kontrollmodellnumret ar den viktigaste produktbeteckning i lagstiftnings dokumentation och provningsrapporter, detta nummer ska inte
forvaxlas med produktnamn eller produktnummer.

5.2)

(hu) Ez a termék tesztelése egy tipikus HP kdrnyezetben egyltt egy HP gazda rendszert.

(nl) Dit product werd getest in het HP-omgeving in combinatie met een HP hostsysteem.

(el) Auto to TpoidV £xeL SOKILUAOTEL O €va TUTILKO TIEPLBAAAOV HP.

(sv) Produkten testades i en typisk HP-milj6 tillsammans med en HP-vardsystem.

Palo Alto, CA C;(.{i';ﬁq.l Seovcbaed-
19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(hu) Helyi kapcsolattarto a jogi tudnivalokkal
(nl) Lokale contactpersoon voor mbtvoorschriften
(el) Torukn emadng ya B€pata KAVOVIoUWY LOVO
(sv) Lokal kontakt bara for regleringsérenden

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQZH sYMMOP®QSIHS /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: HSC-1002D- R3

(hu) I. MELLEKLET
(nl) BULAGE |
(el) TO NAPAPTHMA |
(sv) BILAGA |
(hu) Szabalyozasi Modell szama (RMN)
(nl) Regulatory Model Number (RMN)
(el) AplB6E MovtéAo katd Toug Kavoviopoug (RMN)
(sv) Regleringsmodellnummer (RMN) HSC-1002D
1 (hu) LEIRAS | 2 (hu) RMN OPCIO*
1 (nl) BESCHRUVING | 2 (nl) RMN OPTIE*
1 (el) NEPITPA®H | 2 (el) RMN EMIAOTH*
1 (sv) BESKRIVNING | 2 (sv) RMN ALTERNATIV*

1 2
Power Adapter TPC-XA60
TPC-XA61

(hu) *Ha X jelentése barmilyen alfanumerikus karaktert

(nl) *Waar X staat voor elke alfanumerieke tekens

(el) *3e mepimtwon mou to X avtutpoownevel ontolodnmote aAdaplOUNTIKO xapakTnpa
(sv) *Dar X representerar nagon alfanumeriska tecken



I (cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE
/ (da) OVERENSSTEMMELSESERKLZRING

(cs) Jméno vyrobce

(bg) HaumeHoBaHMe Ha NpousBoaUTENA
(sk) Meno vyrobcu

(da) Producentens navn

(cs) Adresa vyrobce

(bg) NpoussoauTens Agpec

(sk) adresa vyrobcu

(da) Producentens adresse

(cs) vyhovuje nasledujicim specifikacim a nafizeni produktu
(bg) 3anBABa, Ye NPOAYKTLT

(sk) prehlasuje, Ze vyrobok

(da) erklzerer, at produktet

(cs) Nazev produktu a model>2

(bg) Ume Ha npoaykTa M mogen>?

(sk) Nazov produktu a model®

(da) Produktnavn og Model>2

(cs) Regulaéni &islo modelu®!

(bg) HopmatueeH Homep Ha mogena®?!
(sk) Regulagné ¢&islo modelu®?!

(da) Lovpligtigt modelnummer>!

(cs) Moznosti vyrobku

(bg) Onuum Ha npoaykTa

(sk) MoZnosti vyrobku

(da) Produkt Valg

(cs) vyhovuje nasledujicim specifikacim a nafizeni produktu

(bg) cboTBeTCTBA Ha CnegHMTe cneuMdUKaLMM Ha MPOAYKTA U PEerlaMeHTH
(sk) spifia nasledujtice $pecifikicie a nariadenia produktu

(da) opfylder fglgende produktspecifikationer og forordninger

(cs) Bezpeénost / (bg) BesonacHoct / (sk) Bezpeénost / (da)
Sikkerhed

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(cs) Viz ptilohal |

(bg) Bk npunoxeHnue |
(sk) Pozri prilohu |

(da) Se bilag |

(cs) EMC / (bg) EMC / (sk) EMC / (da) EMC

IEC 60950-1:2005 +A1:2009 +A2:2013
IEC 62368-1:2014

EN 62368-1

EN 60601-1-2:2015
IEC 60601-1-2:2014

:2014 +A11:2017 EN 61000-3-2:2014

EN 62479:2010
EN 50663:2017

EN 61000-3-3:2013 +A1:2019
EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCCCFR 47 Part 15

ICES-003, Issue 7

(cs) ekodesignu / (bg) ekoausaiina / (sk) ekodizajne / (da) miljgvenligt design
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

(cs) Produkt timto odpovida pozadavkim nasledujicich Cce

(bg) MpoayKTLT TYK OTroBaps Ha U3NCKBAHMATA Ha CIEAHOTO U CbOTBETHO C€ vocu
3HameTo

(sk) Produkt tymto splia poziadavky nasledujiceho a podla toho nesie oznacenie

€3

(da) Produktet overholder hermed kravene i fglgende og bzerer CE maerket i
overensstemmelse hermed

UK ONLY: This product herewith complies with the requirements of the following and
UK
carries the €A marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLARING

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(cs) Dalsi informace

(bg) AonbaHUTENHA MHOPMALMA

(sk) Dalsie informécie

(da) Yderligere information

5.1)

(cs) Tento produkt je pridéleno regulatorni ¢islo modelu, ktery zlstava s regulacnimi aspekty konstrukce. Pocet Regulacni model je hlavnim
identifikdtorem produktu v regula¢ni dokumentaci a protokoly o zkouskach, toto ¢islo by nemélo byt zaménovano s marketingovym nazvem
nebo cisla produktu.

(bg) To3n NpoAyKT MMa HOPMAaTMBEH HOMEP HAa MOAE/Na, KOMTO OCTaBa C perynaTopHMTe acnekTn Ha ausaH. Homep Ha HopmaTueeH mogen e
MAeHTUOMKATOPA OCHOBEH NPOAYKT B HOPMATUBHATA AOKYMEHTALMA U NPOTOKONM OT U3NUTBaAHUA, TO3N 6poit He TpsbBa Aa ce 6bpKa ¢
nasapHOTO MMe UM HOMEpPA Ha NPOAYKTa.

(sk) Tento produkt je pridelené regulacné ¢islo modelu, ktory zostava s regula¢nymi aspektmi konstrukcie. Pocet Regulacny model je hlavhym
identifikdtorom produktu v regulaénej dokumentacii a protokoly o skuskach, toto ¢islo by sa nemalo zamieriat s marketingovym nazvom alebo
s vyrobnymi ¢islami.

(da) Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver de lovgivningsmaessige aspekter af den design. Det lovpligtige
modelnummer er det vigtigste produkt-id i den lovgivningsmaessige dokumentation og testrapporter, bgr dette antal ikke forveksles med navn
markedsfgringen eller varenumre.

5.2)

(cs) Tento vyrobek byl testovan v typické prostredi HP ve spolupraci s hostitelskym systémem HP.

(bg) To3n npogyKT e n3npobsaH B TMNMYHA HP cpesa BbB Bpb3Ka € XocT cuctema HP.

(sk) Tento vyrobok bol testovany v typickej prostredi HP v spolupraci s hostitelskym systémom HP.

(da) Dette produkt blev testet i en typisk HP-miljg i forbindelse med en HP host system.

Palo Alto, CA C;(.{i';ﬁq.l Seovcbaed-
19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(cs) Lokalni kontakt pro informace pouze o smérnicich
(bg) Local KoHTaKT 3a perynaTopHu Temu camo
(sk) Lokalne kontakt pre informacie iba o smerniciach
(da) Lokal kontaktperson for regulative emner

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLARING

DoC #: HSC-1002D- R3

(cs) PRILOHA |
(bg) NPUNOMEHMUE |
(sk) PRILOHA |
(da) BILAG |
(cs) Regulacni ¢islo modelu (RMN)
(bg) HopmatmeeH Homep Ha mogena (RMN)
(sk) Regulacné cislo modelu (RMN)
(da) Lovpligtigt modelnummer (RMN) HSC-1002D
1 (cs) POPIS | 2 (cs) RMN VOLBA*
1 (bg) ONMNCAHMUE | 2 (bg) RMN Onuna*
1 (sk) OPIS | 2 (sk) RMN VOLBA*
1 (da) BESKRIVELSE | 2 (da) RMN OPTION*

1 2
Power Adapter TPC-XA60
TPC-XA61

(cs) *Tam, kde X predstavuje libovolny alfanumericky znak
(bg) *KoraTo X npeactaBnaBa BcAKa anda undpos 3HaK

(sk) *Tam, kde X predstavuje lubovolny alfanumericky znak
(da) *Hvor X betegner en hvilken som helst alfanumerisk tegn



I (fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIJA / (no)
SAMSVARSERKLZRING / (sl) 1ZJAVA O SKLADNOSTI

(fi) Valmistajan nimi

(It) Gamintojo pavadinimas

(no) Produsentens navn

(sl) Ime proizvajalca

(fi) Valmistajan osoite

(It) Gamintojo adresas

(no) Produsentens adresse

(sl) Naslov proizvajalca

(fi) ilmoittaa, etta tuote

(It) pareiskia, kad produktas
(no) erklaerer at dette produktet
(sl) izjavlja, da izdelek

(fi) Tuotteen nimi ja malli>2

(It) Produkto pavadinimas ir modelis*
(no) Produktnavn og modell®>2
(sl) Ime izdelka in model>?

(fi) Sdadésmallinumero®!

(It) Normatyvinis modelio numeris®*!

(no) Forskriftsmessig modellnummer>?!

(sl) Upravna 3tevilka modela®*!

(fi) Tuotevaihtoehdot

(It) Prekés pasirinkimai

(no) Produktvalg

(sl) Moznosti izdelka

(fi) tayttaa seuraavat tuotevaatimukset ja asetukset
(It) atitinka Sias produkto specifikacijas ir reglamenty

(no) er i samsvar med fglgende produktspesifikasjoner og forskrift
(sl) v skladu z naslednjimi specifikacijami in predpisi o izdelku

(i) Turvallisuus / (It) Sauga / (no) Sikkerhet / (sl) Siguranta

IEC 60950-1:2005 +A1:2009 +A2:2013
IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

EN 62479:2010

EN 50663:2017

(fi) Ecodesign / (It) Ekologinio / (no) gkodesign / (sl) okoljsko primerni zasnovi

Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

(fi) Tuote tayttaa seuraavan vaatimukset ja kantaa C€-merkintaa vastaavasti
(It) Produktas atitinka Siuos reikalavimus ir atitinkamai nurodo ce Zyméjima
(no) Produktet fglger med kravene til fglgende og baerer CE€ merket deretter
(sl) 1zdelek s tem ustreza zahtevam naslednjega in ustrezno nosi oznacevanje ce

UK ONLY: This product herewith complies with the requirements of the following and
UK

carries the €R  marking.

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(fi) Katso liite |

(It) Zitiréti | prieda
(no) Se vedlegg |
(sl) Glej Prilogo |

(fi) EMC / (It) EMC / (no) EMC / (sl) EMC
EN 60601-1-2:2015

IEC 60601-1-2:2014

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCC CFR 47 Part 15

ICES-003, Issue 7

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(i) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIJA / (no) SAMSVARSERKLZERING /
(sl) 1ZJAVA O SKLADNOSTI

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(fi) Lisatiedot

(It) Papildoma informacija

(no) Tilleggsinformasjon

(sl) Dodatne informacije

5.1)

(fi) Tama tuote on annettu virallinen numero, joka pysyy hallinnolliset ndkdkohdat suunnittelu. Saaddksid koskeva mallinumero on tarkein
tuotteen tunniste saantely asiakirjat ja testausselosteet, tatd numeroa ei pida sekoittaa tuotteen nimeen tai tuotteen numeroita.

(It) Sis produktas pazymétas normatyviniu modelio numeriu, kuris lieka su reglamentavimo aspekty dizainas. Normatyvinis modelio numeris
yra pagrindiné produkto identifikatorius reguliavimo dokumentus ir bandymy ataskaitos, Sis skaicius neturéty bati painiojamas su prekés
pavadinimu arba gaminio numeriais.

(no) Dette produktet er tildelt et modellnummer som holder med de regulatoriske aspekter av design. Forskriftsmodellnummeret er den
viktigste produkt-1D i regulatoriske dokumentasjon og testrapporter, bgr dette nummeret ikke forveksles med markedsfgringsnavnet eller
produktnumrene.

(sl) Ta izdelek je dodeljena upravna $tevilka modela, ki ostane pri regulativnih vidikih zasnova. Stevilo Regulativni model je glavni identifikator
izdelka v regulativnem dokumentacije in porocila o preskusih, to Stevilo ne sme zamenjevati s trznim imenom ali Stevilkami izdelka.

5.2)

(fi) Tama tuote testattu tyypillisessa HP ymparistoministerié yhdessa HP isanta jarjestelma.

(It) Si prekeé buvo isbandytas standartinés HP aplinkoje kartu su HP priimancioji sistema.

(no) Produktet ble testet i et typisk miljg HP i forbindelse med en HP-vertssystemet.

(sl) Acest produs fost testat intr-un Mediu tipic HP impreuna cu un sistem Gazda HP.

Palo Alto, CA (o bley Sercbard-
19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(fi) Paikallinen yhteyshenkil6é saannoksista antavat
(It) Vietinis kontaktas normatyviniais klausimais tik
(no) Lokal kontakt for spgrsmal om forskrifter

(sl) Lokalni kontakt za upravnimi temami

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no) SAMSVARSERKLARING /
(sl) 1ZJAVA O SKLADNOSTI

DoC #: HSC-1002D- R3

(fi) LUTE |
(It) 1 PRIEDAS
(no) VEDLEGG |
(sl) PRILOGA |
(fi) Sdadésmallinumero (RMN)
(It) Normatyvinis modelio numeris (RMN)
(no) Forskriftsmessig modellnummer (RMN)
(sl) Upravna stevilka modela (RMN) HSC-1002D
1 (fi) KUVAUS | 2 (fi) RMN VAIHTOEHTO*
1 (It) APRASYMAS | 2 (It) RMN PASIRINKIMAS*
1 (no) BESKRIVELSE | 2 (no) RMN OPSJON*
1 (sl) OPIS | 2 (sl) RMN MOZNOST*

1 2
Power Adapter TPC-XA60
TPC-XA61

(fi) *Jos X on mika tahansa aakkosnumeerinen merkki

(It) *Jeigu X Zymi bet alfa skaitiné charakterj

(no) *Hvor X representerer en hvilken som helst alfa-numeriske karakteren
(sl) *Ce je X predstavlja nobene alfa numeri¢ni znak



/ (et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACIJA /

(is) LEYFISYFIRLYSING

(et) Tootja nimi

(hr) Naziv proizvodaca

(Iv) RaZotaja nosaukums

(is) Framleidanda Heiti

(et) Tootja aadress

(hr) Proizvodaca adresa

(Iv) RaZotaja adrese

(is) Heimilisfang framleidanda
(et) kinnitab, et toode

(hr) izjavljuje da je proizvod
(Iv) pazino, ka produkts

(is) pvi yfir, ad varan

(et) Toote nimi ja mudel®?

(hr) Naziv proizvoda i Model*>*
(Iv) Produkta nosaukums un modelis>2
(is) Nafn véru og Model>2

(et) Normatiivne mudelinumber>!
(hr) Broj modela prema propisima>?
(Iv) Reguléjo3ais modela numurs®!
(is) Regulatory Model Number>!

(et) Toote lisaseadmed

(hr) Moguénosti proizvoda

(Iv) Izstradajuma iespéjas

(is) Valmoguleikar véru

(et) vastab jargmistele tootespetsifikatsioonidele ja maarused
(hr) sukladan sljedecim specifikacijama proizvoda i propisa
(Iv) atbilst Sadam iekartas specifikacijam un regulam

(is) i samraemi vid eftirfarandi forskriftir vara og reglugerdir

(et) Ohutus / (hr) Sigurnost / (lv) Sabhailteacht / (is) Oryggi
IEC 60950-1:2005 +A1:2009 +A2:2013

IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

EN 62479:2010

EN 50663:2017

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(et) Vtlisal

(hr) Vidi Prilog |

(lv) Féach pielikums |
(is) Sja vidauka |

(et) EMC / (hr) EMC / (Iv) EMC / (is) EMC
EN 60601-1-2:2015

IEC 60601-1-2:2014

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCC CFR 47 Part 15

ICES-003, Issue 7

(et) 6kodisaini / (hr) Ekoloski dizajn / (lv) ekodizains / (is) visthonnun
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS

EN IEC 63000:2018

(et) Kdesoleva toode vastab jargmiste nGuetele ja see kannab vastavalt CE marke
(hr) Proizvod u skladu s zahtjevima sljedeceg i u skladu s tim nosi ce oznacavanje
(Iv) Ar So produkts atbilst $adam prasibam un attiecigi nes Cce markésanu

(is) Varan er hér med i samraemi vid krofur eftirfarandi og ber C€ med sér i samreemi
vid pad

UK ONLY: This product herewith complies with the requirements of the following and
UK

carries the €R  marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(et) VASTAVUSDEKLARATSIOON / (hr) 1ZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACIJA /
(is) LEYFISYFIRLYSING

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(et) Lisainfo

(hr) Dodatne informacije

(Iv) Papildus informacija

(is) Vidbotarupplysingar

5.1)

(et) See toode on maaratud normatiivne mudelinumber mis jaab regulatiivsed aspektid disain. Normatiivne mudelinumber on peamine toode
tunnuse reguleerivad dokumendid ja katseprotokollid, see number ei tohiks segamini ajada toote nime vdi toode numbrid.

(hr) Ovaj proizvod je dodijeljen broj modela prema propisima koji ostaje s regulatornim aspektima Dizajn. Broj modela prema propisima je
glavni identifikator proizvod u regulatornom dokumentacije i izvjeSca o ispitivanju, ovaj broj ne treba brkati s marketinskim nazivom ili brojeve
proizvoda.

(Iv) Sis produkts ir pieskirts reguléjosais modela numurs, kas paliek ar normativajiem aspektiem dizainu. Regul&josais modela numurs ir
galvenais produkts identifikators parvaldes dokumentacija un testésanas parskati, Sis skaits nedrikst sajaukt ar marketinga nosaukumu vai
produktu numuriem.

(is) bessi vara er Uthlutad Regulatory tegundarnimer sem dvelst hja reglugerdum paetti i honnun. The Regulatory Model Number er helsta
vara audkenni i reglugerdum skjol og préfunarskyrslur, petta nimer aetti ekki ad rugla saman vid nafn markadssetningu eda vérundmerum.
5.2)

(et) See toode on testitud tiilipiliste HP keskkonnas koos HP vastuvétva slisteemi.

(hr) Ovaj proizvod je ispitan u tipi¢noj HP okoli$ u suradnji s HP-host sustava.

(Iv) Rinneadh tastail ar tdirge SEO i dtimpeallacht HP tipiciuil i gcomhar le CORAS 6stach HP.

(is) pessi vara var préfad i deemigerdum HP umbhverfi i tengslum vid HP moti kerfinu.

HF lnc

Palo Alto, CA C;_éfl’/}f_, Seovcbaed-
19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(et) Kohalik kontakt Ainult normatiivsete kisimuste korral

(hr) Lokalno kontakt za pravna pitanja samo

(Iv) Vietéja kontaktpersona jautajumos par reglamentaciju tikai
(is) Upplysingaskrifstofa fyrir reglusetningu efni eingdngu

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(et) VASTAVUSDEKLARATSIOON / (hr) 1ZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACIJA /
(is) LEYFISYFIRLYSING

DoC #: HSC-1002D- R3

(et) I LISA
(hr) PRILOG |
(Iv) I PIELIKUMS
(is) VIDAUKA |
(et) Normatiivne mudelinumber (RMN)
(hr) Broj modela prema propisima (RMN)
(Iv) Reguléjosais modela numurs (RMN)
(is) Regulatory Model Number (RMN) HSC-1002D
1 (et) KIRJELDUS | 2 (et) RMN VALIK*
1 (hr) OPIS | 2 (hr) RMN OPCIJA*
1 (Iv) APRAKSTS | 2 (Iv) RMN IZVELE*
1 (is) LYSING | 2 (is) RMN VALKOSTUR*

1 2
Power Adapter TPC-XA60
TPC-XA61

(et) *Kui X on Ukskdik tahtnumbriline mark

(hr) *Gdje X predstavlja nikakvu alfa numericku karakter
(Iv) *Kur X apzimé jebkuru burtu ciparu raksturs

(is) *Par sem X taknar allir alfa télugildi karakter



I (mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

(mt) Isem tal-manifattur

(tr) Uretici Adi

(sr) Naziv proizvodaca

(alb.sq) Emri e prodhuesit

(mt) Indirizz tal-manifattur

(tr) Uretici Adresi

(sr) Adresa proizvodaca

(alb.sq) Adresa e prodhuesit

(mt) jiddikjara, li I-prodott

(tr) beyan eder, Grin

(sr) izjavljuju pod isklju¢ivom odgovornoséu da je proizvod
(alb.sq) deklarojné, nén pérgjegjésiné e vetme gé produkti
(mt) Isem tal-prodott u Mudell>

(tr) Oriin Adi ve Modeli®2

(sr) Naziv proizvoda i model®

(alb.sq) Emri dhe modeli i produktit®?2

(mt) Mudell regolatorju Numru>?

(tr) Yasal Model Numarasi®*

(sr) Broj regulatornog modela®*!

(alb.sq) Numri i Modelit Rregullator>!

(mt) Ghazliet tal-prodott

(tr) Uriin Opsiyonlar

(sr) Opcije

(alb.sq) Opsionet e produktit

(mt) jikkonforma mal-Prodott Specifikazzjonijiet li gejjin u Regolamenti:

(tr) asagidaki Uriin spesifikasyonlarina ve Yonetmeliklere uygun oldugunu beyan eder

(sr) u skladu sa sledecim specifikacijama proizvoda i propisima
(alb.sq) pérputhet me specifikimet dhe rregulloret e méposhtme té produktit

(mt) Sigurta / (tr) Giivenlik / (sr) Sigurnost / (alb.sq) Siguriné e
produktit

IEC 60950-1:2005 +A1:2009 +A2:2013

IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

EN 62479:2010

EN 50663:2017

DoC #: HSC-1002D- R3

HP Inc.

1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

HP Engage Go 10 Multi-Charger

HSC-1002D

(mt) Ara I-Anness |
(tr) Bkz: Ek I

(sr) Vidi PRILOG |
(alb.sq) Shih aneksin |

(mt) EMC / (tr) EMC / (sr) EMK / (alb.sq) Pérputhshméria
elektromagnetike

EN 60601-1-2:2015

IEC 60601-1-2:2014

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55032:2015+A11:2020 Class B

EN 55035:2017+A11:2020

FCCCFR 47 Part 15

ICES-003, Issue 7

(mt) Ekodisinn / (tr) Ekotasarim / (sr) Ekodizajn / (alb.sq) Ekodizajni
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS

EN IEC 63000:2018

(mt) ll-prodott hawnhekk jikkonforma mar-rekwiziti ta 'dawn li gejjin u jgorr il-marka
CE ki xieraq

(tr) Urin, asagidakilerin gereksinimlerine uygundur ve ce isaretlemeyi buna gore
tasir

(sr) Proizvod je u skladu sa slede¢im zahtevima i prema tome nosi oznaku ce.
(alb.sq) Produkti kétu pérputhet me kérkesat e méposhtme dhe mbart C€ duke
shénuar né pérputhje me rrethanat

UK ONLY: This product herewith complies with the requirements of the following and
UK
carries the €A marking.

Low Voltage Directive 2014/35/EU
Radio Equipment Directive 2014/53/EU
Ecodesign Directive 2009/125/EU

RoHS Directive 2011/65/EU

Battery Regulation 2023/1542

Electrical Equipment (Safety) Regulations 2016
Radio Equipment Regulations 2017

Ecodesign for Energy-Related Products Regulations
2010

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

DoC #: HSC-1002D- R3

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(mt) Informazzjoni addizzjonali
(tr) Ek Bilgiler

(sr) Dopunske Informacije
(alb.sq) Informacion shtese

5.1)

(mt) Dan il-prodott huwa assenjat ghal mudell regolatorju Numru li jibga 'mal-aspetti regolatoriji ta' I- disinn. Il-Numru tal-Mudell regolatorja
hija l-identifikatur tal-prodott ewlieni fid-dokumentazzjoni regolatorju u rapporti tat-test, dan in-numru ma ghandux jigi mfixkel ma 'isem
marketing jew in-numri tal-prodott.

(tr) Bu Uriine tasarim sirasinda, teknik mevzutlar gézetilerek bir Yasal Model Numarasi atanmistir. Yasal Model Numarasi, ana drin igin
diizenleyici belgelerinde ve test raporlaronda tanimlayicidir. Bu numara pazarlama adi veya triin numaralari ile karistirlmamalidir.

(sr) Ovom proizvodu je dodeljen regulatorni broj modela koji ostaje u skladu sa regulatornim aspektima dizajna. Regulatorni broj modela je
glavni identifikator proizvoda u regulatornoj dokumentaciji i izvestajima o ispitivanju, ovaj broj ne treba mesati sa marketinskim nazivom ili
brojevima proizvoda.

(alb.sq) Kétij produkti i éshté caktuar njé Numér Modeli Rregullator i cili géndron me aspektet rregullatore té modelit. Numri i Modelit
Rregullator éshté identifikuesi kryesor i produktit né dokumentacionin rregullator dhe raportet e provave, ky numér nuk duhet té ngatérrohet
me emrin e marketingut ose numrat e produkteve.

5.2)

(mt) Dan il-prodott gie ttestjata f'ambjent HP tipiku flimkien ma 'sistema ospitanti HP.

(tr) Bu Urin, tipik bir HP ortaminda test edilmistir.

(sr) Ovaj proizvod je testiran u tipi¢cnom HP okruzenju.

(alb.sq) Ky produkt u testua né njé mjedis tipik HP.

Palo Alto, CA (rllen Sorvcbard-

19-03-2024 Gilles Soulard, Manager
Consumer Accessory Business

(mt) Kuntatt lokali ghal suggetti regolatorji biss
(tr) Sadece teknik yasal konular igin kontak

(sr) Lokalni kontakt samo za regulatorne teme
(alb.sq) Kontakt lokal vetém pér tema rregullatore

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates
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(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

DoC #: HSC-1002D- R3

(mt) ANNESS |
(tr) EK 1
(sr) PRILOG |
(alb.sq) ANEKSI |
(mt) Mudell regolatorju Numru (RMN)
(tr) Yasal Model Numarasi (RMN)
(sr) Broj regulatornog modela (RMN)
(alb.sg) Numri i Modelit Rregullator (RMN) HSC-1002D
1 (mt) DESKRIZZJONI | 2 (mt) RMN GHAZLA*
1 (tr) ACIKLAMA | 2 (tr) RMN OPSiYON*
1 (sr) OPIS | 2 (sr) RMN OPCUE*
1 (alb.sq) PERSHKRIM | 2 (alb.sq) OPSIONI RMN*

1 2
Power Adapter TPC-XA60
TPC-XA61

(mt) *Fejn X jirrapprezenta xi karattru numeriku alpha
(tr) *X herhangi bir alfabetik sayisal karakteri gosterir
(sr) *Gde X predstavlja bilo koji alfanumericki znak
(alb.sq) *Ku X paraget ndonjé karakter alfa numerik



